



DIVERSIFIED

TESTING LABORATORIES, INC.

"We Test Per Your Request" →

336 WEST FRONT STREET
P.O. BOX 4004
BURLINGTON, NORTH CAROLINA 27215
PHONE (336) 227-7710 • FAX (336) 227-1175
www.diversifiedtestinglabs.com

January 22, 2010

Mr. Garry Hogan
NORTHEAST TEXTILES, INC.
1750 Hwy. 321 N
Clover, SC 29710

Reference: Laboratory Test Report
Lab Identification No. 2999
Invoice No. 24421 (Attached)

Dear Mr. Hogan:

One (1) fabric sample, identified as **QUALITY CUBE**, was received and tested in accordance with the National Fire Prevention Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 2004 Edition, (Test 1, Small Scale)". The results are as follows:

<u>Specimen Number</u>	<u>Residual Flame (seconds)</u>	<u>Weight Loss (percent)</u>
1	0.0	26.67
2	0.0	23.70
3	0.0	22.73
4	0.0	10.47
5	0.0	24.15
6	0.0	22.96
7	0.0	23.34
8	0.0	21.60
9	0.0	23.02
10	0.0	23.53
AVG.	0.0	22.72

The fabric sample submitted **meets** the minimum requirements of the above standard. The average percent weight loss cannot exceed 40% and the weight loss of individual specimens cannot exceed mean value plus three standard deviations. The average residual flame cannot exceed 2.0 seconds.

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Karon S. Matkins

ASM/mr

Attachment



96D Allen Blvd.,
 Farmingdale NY 11735
 TEL: (631) 293-8944
 FAX: (631) 293-8956

Received: 03/24/2003 Completed: 03/31/2003 Letter: C rb P.O.#: Test Report #: 2-44670-0-

Client's Identification: Quality Cube

Tested For: **Charles Cox** Key Test: CA 1237 Sm 85
 Northeast Textiles, Inc.
 759 E Lincoln Avenue Tel: 1-(800)-214-9932 Ext:
 Rahway, NJ 07065 Fax: 1-(732)-815-1918

TEST PERFORMED: California Fire Marshal Title 19: Section 1237 (Proposed Revision 8/9/93) Fire Resistance; Small Scale Test - INTERIOR FABRIC QUALIFICATION

RESULTS REPORTED: Initially; After 3 dry cleanings; After 5 launderings @ 160°F

RESULTS:	Specimen #	Afterflame (seconds)	Afterglow (seconds)	Char Length (inches)
Length:	1	0	0	3.7
	2	0	0	4.0
	3	0	0	3.5
	4	0	0	3.3
	5	0	0	4.7
	Avg:	0		
Width:	6	0	0	3.9
	7	0	0	4.0
	8	0	0	4.4
	9	0	0	4.2
	10	0	0	5.1
	Avg:	0		

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 6.6 oz/yd²

ACCEPTANCE CRITERIA: Afterflame: 4.0 seconds maximum avg for length or width
 Afterglow: (see Note #2 below)
 Char Length: 6.0" maximum for any individual specimen

Notes:

.. An asterisk (*) next to any char length measurement indicates that a part of the char length is melt away due to heat from the flame source and not from propagating flame. Therefore, the sample submitted meets the requirements of Title 19 - California Code of Regulations, Section 1237 and 1237.1 for fabrics weighing less than 4 oz/yd².

. Afterglow is required to be reported; however, it is not factored into the Acceptance Criteria.

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:
 Complies Does not comply

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by California Fire Marshal Title 19: Section 1237 Small scale (Proposed Revision 8/9/93).

Heather E. Robertson

MS. HEATHER E. ROBERTSON

AUTHORIZED SIGNATURE

THE GOVMARK ORGANIZATION, INC./rb

(Page 1 of 1)